

**Analgesics/Other Pain Related Treatments**

Cyclobenzaprine 10 mg tab

Ibuprofen 800 mg tab

Indomethacin 25 mg cap

Naproxen 500 mg tab

Vicodin 5-325 (no more than 20)

**Antimicrobials (Refer to Treatment Guidelines)**

Acyclovir 800 mg tab

Amoxicillin 500 mg cap

Amoxicillin 875 mg tab

Amoxicillin/Clavulanate 875 mg tab

Azithromycin 250 mg tab

Cephalexin 250 mg cap

Cephalexin 500 mg cap

Ciprofloxacin 250mg tab

Ciprofloxacin 500 mg tab

Doxycycline hyclate or monohydrate 100 mg cap

Erythromycin 250 mg EC tab

Fluconazole 100 mg tab

Metronidazole 250 mg tab

*Moxifloxacin HCl 400 mg tab (REQUIRES AUTHORIZATION)*

Nitrofurantoin monohydrate/macrocystals 100mg cap

Oseltamivir (Tamiflu) 75 mg (10 caps)

Sulfamethoxazole 800/trimethoprim 160 mg tab

**Cardiology**

Amlodipine 5 mg

Atenolol 50 mg tab

Carvedilol 12.5 mg tab

Chlorthalidone 25 mg tab

Clonidine HCl 0.1 mg tab

Diltiazem (Inwood) 180 mg SA cap

Diltiazem (Inwood) 240 mg SA cap

Furosemide 20 mg tab

Hydrochlorothiazide 25 mg tab

Lisinopril 10 mg & 20mg tab

Metoprolol tartrate 50 mg tab

Nitroglycerin 0.4 mg SL tab

**VA244-14-R-0109**

**Cough and Cold**

Guaifenesin 100 mg/5 ml (ALC-F/SF) Liq  
Guaifenesin w codeine liquid (120 ml)  
Guaifenesin 200 mg tab  
Pseudoephedrine HCl 60mg tab

**Dermatology/Topical Products**

Clotrimazole cream 1%  
Hydrocortisone 1% cream  
Permethrin cream  
Silver sulfadiazine 1% cream

**Endocrinology**

Glipizide 5mg tab  
Glyburide 5 mg tab  
Insulin 70/30 human (NPH/Regular) Novolin  
Insulin NPH human 100 unit/ml Novolin  
Insulin Regular human 100 unit/ml Novolin  
Insulin syringes  
Metformin HCl 500 mg tab  
Metformin Hcl 850 mg tab

**Ophthalmology**

Sulfacetamide 10% ophth soln 15 ml bt  
Sulfacetamide 10%/Prednisolone ophth susp 5 ml

**Pulmonary and Allergy**

Albuterol inhaler (Proair)  
Diphenhydramine HCl 25 mg  
cap Ipratropium inhaler  
Loratadine 10 mg tab

**Other**

Allopurinol 100 mg tab  
Balanced lavage solution (4000 ml bottle)  
Colchicine 0.6 mg tab  
Epi-Pen 0.3 mg/0.3 ml injector  
HC 1%/Neomycin 3.5 mg/Polymyxin  
otic Lorazepam 0.5 mg (no more than  
10 tabs) Methylprednisolone 4 mg tab  
Dosepak, 21 Metronidazole 0.75%  
vaginal gel Omeprazole 20 mg EC cap  
Potassium chloride 20 mEq SA tab  
(split for a 10 mEq dose)

Plan B (levonorgestrel 1.5mg tablet)  
Prednisone 5 mg tab (taper)  
Prochlorperazine 10mg tab  
Warfarin (Golden State) Na 2 mg tab  
Warfarin (Golden State) Na 5 mg tab

**VA244-14-R-0109**

**\*\*ENOXAPARIN AND FONDAPARINUX INJECTIONS  
WILL BE MADE AVAILABLE ON AN EMERGENT  
BASIS FOLLOWING APPROVAL BY THE  
PHARMACY/ANTICOAGULATION SERVICE.\*\***

**VAPHS Pharmacy Contact Numbers (for additional  
authorizations):**

Renee Baker, Outpatient Pharmacy Supervisor – University Drive  
412-360-6304

Margaret Uminski, Outpatient Pharmacy Supervisor- H.J. Heinz  
412-822-2012

If above unavailable:

Lucy Speerhas, Assistant Chief of Pharmacy  
412-360-3360